

TERMITE RESISTANCE TEST

Test performed by Washington State University Wood Materials and Engineering Laboratory

Results: Test specimens had an average weight loss of 0.917%, with a block rating of 9. (Visual rating based on observations of tunneling, whether or not termites were on the surface or beneath the surface, and the termite mortality rate)

A rating of 10 would be the highest possible and a 9 is considered only a light attack similar to that of termite resistant tropical hardwood.

Test 1 Specimen	Weight Loss	Block Rating
Termite - 1	0.0%	9
Termite - 2	0.0%	9
Termite - 3	0.0%	9
Termite - 4	0.0%	9
Termite - 5	0.8%	9
Average	0.2%	9

Test 2 Specimen	Weight Loss	Block Rating
Termite - 1	1.85%	9
Termite - 2	1.03%	9
Termite - 3	1.03%	9
Termite - 4	3.33%	9
Termite - 5	1.13%	9
Average	1.67%	9

